1999

f
E
W

made for garden




HEERT 1999

made for garden

Position Part number Nazev Name

1 199900001 NoZovy valec Aerator blade

2 138400097 Dratkovy valec Scarifier blade

8 62900-2Z Lozisko 62900-Z Bearing 62900-Z

10 199900010 Domecek loZiska Bearing housing

19 138400002 Kryt Femenu Belt cover

20 PK-08 Pojistny krouzek 8 Circlip 8
21 608-2Z Lozisko 608-Z Bearing 608-Z
22 P-08 PodloZka 8 Washer 8
23 199900023 Remenice Sheave

24 6003 Lozisko 6003-RS Bearing 6003-RS

25 138400010 Hridel Shaft
26 138400011 Skfin Motor case
29 ST5*16 Sroub ST5*16 Screw ST5x16

30 199900030 Remenice motoru Motor sheave

31 199900031 Ozubeny femen Synchronous belt
32 199900032 Motor Motor

33 138400020 Poklice pfedniho kola Front wheel cover
34 PK-12 Pojistny krouzek 12 Circlip 12

35 26800705102 Podlozka Washer

36 138400022 Predni kolo Front wheel

37 26800703601 Tvarova podlozka Wave washer

38 138400023 Pfedni osa kol Front wheel axle

39 138400024 Pfitlatna podlozka prava Right pressing plate
40 138400026 Pritlatna podlozZka leva Left pressing plate
41 503500006 Poklice zadniho kola Rear wheel cover
42 503500009 Zadni kolo Rear wheel
43 138400029 Zadni osa kola Rear wheel axle
44 ST4,8*19 Sroub ST4,8x19 Screw ST4,8x19

45 138400030 Sasi Bottom deck

46 138400089 Pé&nova vliozka Sponge

47 138400090 Pénova vlozka Sponge

48 138400031 PFitlatna podloZka Pressing plate

49 S1-06*40 Sroub M6x40 Screw M6x40

50 138400033 Plastovy Sroub zdvihu Height adjustment screw rod
51 138400039 Plastové pouzdro Height adjustment Plastic bushing
52 138400036 Kryt Decorative cover

53 199900053 Stfedové Sasi Middle deck

54 138400040 Prevle€¢na matice zdvihu Height adjustment knob nut
56 950400004 Upinaci svorka kabelu Cable pressing plate
57 ST4*16 Sroub ST4x16 Screw ST4x16

59 199900059 Horni kryt Upper cover

60 199900060 Pé&nova viozka Sponge

61 199900061 Pé&nova vliozka Sponge

62 199900062 Madlo Sasi Deck handle

63 138400049 Osa vika kose Rear board axle

64 TK-05 Tifmenovy krouzek 5 Eclip5

65 138400051 Pruzina vika koe Rear board spring
66 138400048 Viko kose Rear board

67 199900067 Paka rychloupinani madla Fastlocking handle
68 503500094 Cep Pin

69 26800700201 Velka podlozka 8 Big washer 8

70 138400055 Spodni madlo Lower handle

71 503500102 Pravy vnéjSi ozubeny drzak madla | Right outer gear ring
72 503500101 PruzZina Spring

73 26800900101 Tifmenovy krouzek 6 Eclip6

74 138400059 Pravy vnitini ozubeny drzak madla | Right inner gear ring




HEERT 1999

made for garden

Position Part number Nazev Name
75 138400060 Sroub madla spodni Handle bolt
76 138400061 Levy vnitfni ozubeny dr2zak madla Left inner gear ring
77 503500105 Levy vné&jSi ozubeny drzak madla Left outer gear ring
78 138400088 Zaslepka madla Plug
79 503500096 Sroub madla Bolt
80 138400065 Stfedové madlo Middle handle
81 25243400202 Kryt drzaku paky levy Left cover of pole holder
82 26801112401 PruZina Spring
83 SK-04*8 Sroub M4x8 Screw M4x8
84 ST3*10 Sroub ST3x10 Screw ST3x10
85 25227900501 Drzak paky levy Pulling pole left holder
86 25243400102 Kryt drzaku paky pravy Right cover of pole holder
87 199900087 Horni madlo Upper handle
88 199900088 Paka spinace Switch pulling pole
89 25295200101 Upinaci podlozZka skfiné spinace Switch box pressing board
90 25276900101 Kryt spinace levy Switch box left
91 25280300101 Prichodka kabelu Cable grommet
92 26801100501 PruZina Spring
93 26801117903 Pruzina torzni Torque spring
94 25277600101 Blok Pushing block
95 27600102202 Spina¢ Switch
96 25226300201 Upinaci svorka kabelu Cable pressing plate
97 25295400103 Drzak paky pravy Pulling pole right holder
98 25295300101 Kryt spinace pravy Switch box right
99 25277400501 Tlagitko spinace Button
100 27100105703 Pfivodni kabel Power cord
102 27100116201 Kabel Cable
103 28200104901 Kondenzator Capacitor
104 27800100301 Tepelna pojistka Temperature control
107 25261100102 Svorka bowdenu Cable clamp
110 138400085 Zadni ¢ast ramu kose Grasscatcher frame front part
111 138400086 Predni ¢ast ramu kose Grasscatcher frame rear part
112 138400087 Potah kose Grasscatcher bag




